
M51-125M, 96111003603, 2016-03



﻿

SPARE PARTS LIST



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 532409148 NUT hex 4
2 581009412 WHEEL ASSY 200mm 4
3 532401638 BOLT 4
4 532401630 WASHER 4
5 532407871 AXLE front 2
6 532406428 SPRING selector, front 2
7 532087877 KNOB selector 4
8 532401629 SPACER 4
9 532414441 BRACKET left 1
10 532751153 NUT hex 5/8-16 4
11 588627102 ARM rear 2
12 587857802 SPRING rear 2
13 532414440 BRACKET right 1
21 871191012 SCREW 2
22 532431995 GUARD 1
23 532069180 NUT hex 2
31 581547901 ADAPTER 1
32 532145106 BLADE 20” 1
33 532851074 WASHER hardened 1
34 532850263 WASHER helical lock 1

35 532851084 SCREW
hex head, grade 8 3/8-24 x 
1-3/8

1

51 532432040 GUARD 1
52 532411832 SPRING hinge 1
53 532088602 DEFLECTOR hinge 1
54 532150215 SHAFT hinge 1
55 873800400 NUT hex 2
56 532412400 PLUG 1
61 587572004 HOUSING 1
62 587332702 BRACKET rh 1
63 817490408 SCREW 2
64 587332802 BRACKET lh 1
65 587991401 BAFFLE rear 1
66 588548801 BAFFLE 1

71 NA TBD
engine, Briggs & Stratton, 
model number 
08P5020005H1

1

72 532125078 WASHER 2
73 531212851 SCREW 3/8” + split washer 3
74 580445601 SHROUD 1
75 532181698 SCREW engine shroud 3
81 532448263 HANDLE upper 1
82 532447365 BAIL 1
83 532440934 CABLE engine zone 1
84 532178848 SCREW self-tapping #10-24  x 1/2 1
85 532430034 BRACKET 1
86 581912601 KNOB 1
87 581902101 GUIDE 1
88 532191938 KNOB 2
89 532191574 SCREW 1/4-20 2
90 532434514 HANDLE lower 1
91 531205581 CLIP 1
92 532051793 PIN 2


